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35109 Mount Kit

Item Part Qty Description Item Part Qty Description
1 42242 1 Thrust Arm — DS 4 42330 1 Spacer
2 42243 1 Thrust Arm — PS ns 42327 1 BoltBag

3 42361 1 Front Mount

42327 Bolt Bag

5 6 1/2-13 x 2-1/2 Hex Cap Screw G8 10 2 3/4-10 Hex Locknut GB
6 6 5/8-11 x 1-3/4 Hex Cap Screw G5 11 15 1/2-13 Hex Locknut GB
7 9 1/2-13 x 2 Hex Cap Screw G8 12 6  5/8-11 Hex Locknut GB
8 2 3/4-10 x 2 Hex Cap Screw G5 ns 2 Anti-Chafing Material
9 18 1/2 Hardened Flat Washer ns 7 Cable Tie, long

ns = not shown G = Grade
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